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The less worst treatment 



The less worst treatment 



Clinical case 1 

 74 year old man 

 St Jude prosthesis in aortic position 6 years ago for severe AS 

 3 weeks before, admission  for digestive haemorragic diathesis 

 Required transfusion and AVK+ Aspirin to be stopped 

 Relay with LMWH –therapeutic doses  

 Admitted for acute SOB grade III 

 Echocardiography showing obstructive thrombus at the level of 
of the prosthesis confirmed by CT 

 



Which treatment ? 



Clinical case 2 

 74 year old man, no RF 

 St Jude prosthesis in aortic position 6 years ago for severe AS 

 Last INR 2.5 

 Admitted for SOB grade IIa 

 Echocardiography showing obstructive thrombus at the level of 
of the prosthesis confirmed by CT 

 



Which treatment ? 



Quality of anticoagulation 



Quality of anticoagulation(2) 



Bridging 

 

 Most minor surgical procedures : no interrution (class I, level of 
evidence C). Appropriate techniques of haemostasis should be used 
and the INR should be measured on the day of the procedure 

 

 Major surgical procedures requiring an INR ,1.5. In patients with a 
mechanical prosthesis, oral anticoagulant therapy should be stopped 
before surgery and bridging, using heparin, is recommended 
(recommendation class I, level of evidence C) 
− UFH remains the only approved heparin treatment in patients with 

mechanical prostheses; intravenous administration should be favoured 
over the subcutaneous route (recommendation class IIa, level of evidence 
C). To stop 4hours before intervention 

− LMWH although often used, no evidence (if used twice a day – stop 12 
hours before intervention). CI if severe renal failure 



Clinical case 3 

 65 years old woman 

 St Jude mechanical prosthesis tricuspid valve replaced for 
endocarditis 4 years ago 

 INR at the last follow-up is 2.0 

 PVT 1 year before admission – fibrinolysis  

 Admitted for SOB III 

 Diagnosis of PVT at echo – embolic amputations at pulmonary 
angio CT 

 



Which treatment ? 

 In case of haemodynamic 
instability a short protocol is 
recommended, using either 
intravenous recombinant 
tissue plasminogen activator 
10 mg bolus + 90 mg in 90 
minutes with UFH, or 
streptokinase 1 500 000 U in 
60 minutes without UFH 

 

 Longer durations of infusions 
can be used in stable patients 



Surgery vs Fibrinolysis 

 Poor compliance to anticoagulation 

 Reoccurence 

 Age 

Karthikeyan G et al  Eur Heart J. 2013 Jun;34(21):1557-66 
 

bioprosthesis 



Clinical case 4 

 73 years old woman 

 Smoker 

 Aortic valve replacement 3 years ago by a bioprosthesis 

 Sinus rhythm 67 bpm BP 160 / 90 mm Hg 

 Aspirine 100 mg/d 

 Admission for repetitive stroke 



Type of prosthesis BP vs MVP ? 



Which treatment ? 



Clinical case 5 

 76 years old woman , GFR 30 ml/min, previous AMI, diabetes (no 
retinopathy) 

 Mechanical mitral valve prosthesis type Carbomedics, implanted 
6 years ago 

 Sinus rhythm 98 bpm BP 134/80 mm hg 

 SOB grade II since 3 weeks ago. INR 3.5 last fup 

 



Which treatment ? 



Fibrinolytic therapy inefficient 



Thrombus vs pannus 



Follow-up of PVT : TOE/cinefluoroscopy 



Example before and after thrombolysis 

Before After 



Implications for follow-up 

3h of rtpa 
100 mg 

+ 24 h  
heparin 

Mean grad 
6 mmHg 

 

Mean grad 
5 mmHg 

 

Mean grad 
10 mmHg 

 
The silent Doppler PVT 

 
Courtesy of Montorsi 
 



CT follow-up after thrombolysis 

IIA Level C 
 



Take home messages 

 Prevention of PVT is key: 
− Good valve type 

− Adequate antithrombotic treatment (chronic-bridging) 

 

 PVT management is always at high risk 
− Surgery in emergency 

− Fibrinolysis and risk of bleeding, recurrence, embolism 

 

 Fibrinolysis (if not contraindicated) should be reserved to: 
− Unoperable patients 

− Waiting for the operation if impossible to perform early 

− Right-sided PVT 

 

 Thromboembolism 
− Often multifactorial origin – treat other CV RF 

 

 
 

 





Integration of multiple parameters 

 Contraindications to anticoagulation  

 Quality of anticoagulation 

 Contraindication to thrombolysis 

 Age 

 Size of thrombus 

 Severity of symtoms 

 Type of prosthesis 
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